



INSTITUT PRO TESTOVÁNÍ A CERTIFIKACI, a.s.
třída Tomáše Bati 299, Louky, 763 02 Zlín, Czech Republic
TESTING LABORATORY - TESTING DIVISION

issues

ATTEST

No. 412503772

for the sample

Rubber chippings SBR, fraction
0,0 – 0,7 mm, 0,7 – 1 mm, 0 – 1 mm, 1 – 3 mm, 1 – 6 mm, 3 – 6 mm

Client:

RPG Recycling, s.r.o.
Vazová 2143, 688 01 Uherský Brod, Czech Republic
Company ID. No.: 29235171

The sample indicates the following technical parameters:

| Characteristics | Set values for each type of fraction | | | | | |
|---|--------------------------------------|-------------------------------|-----------------------------|--------------------------|--------------------------|-------------------------------|
| | 0,0 – 0,7 mm | 0,7 – 1 mm | 0 – 1 mm | 1 – 3 mm | 1 – 6 mm | 3 – 6 mm |
| Granularity (weight %) | 2 over 0,063 mm | 0 over 1,00 mm | 0 over 1,0 mm | 1 over 3,15 mm | 0 over 5,6 mm | 15 over 5,6 mm |
| | 98 0,0-0,063 mm | 94 0,063-1,0 mm | 99 0,0-1,0 mm | 98 1-3,15 mm | 97 1-5,6 mm | 66 3,15-5,6 mm |
| | 0 under 0,063 mm | 6 under 0,063 mm | 1 under 1,0 mm | 1 under 1,0 mm | 3 under 1,0 mm | 19 under 3,15 mm |
| Loose bulk density (kg.m ⁻³) | 377 ± 15 | 386 ± 16 | 377 ± 15 | 448 ± 18 | 426 ± 17 | 383 ± 15 |

This Attest has been issued on the basis of the Accredited Laboratory Test Report No. 412503772-01 issued on August 3, 2021.

Date of issue: 3 August 2021
Attest is valid to: 30 August 2023



Ing. Jiří Samsoněk, Ph.D.
Head of Testing Laboratory

1. The Attest applies only to the sample tested by our laboratory.
2. The Attest remains in effect until production technology, initial materials and standards or corresponding regulations are changed; however, its validity will extend beyond the period of its effect.
3. If further requirements of national or EU legal regulations apply to the product, the Attest does not replace procedures and documents necessary for assessment of compliance with these regulations.